SUMMARY OF ENVIRONMENTAL IMPACT ASSESSMENT
(EIA) REPORT

ON

EXPANSION OF SUGAR FACTORY FROM 7,500 TCD TO
13,500 TCD & DISTILLERY UNIT FROM 150 KLPD TO
220 KLPD BY USING C/B HEAVY MOLASSES/ CANE JUICE/
CANE SYRUP ALONG WITH POWER GENERATION FROM
1.9 MWTO 3 MW

BY

Y N
'*'7\*
(JSL}

JAYWANT
%, “suGars &
LTD.

JAYWANT SUGARS LIMITED

A/P: DHAWARWADI, TALUKA: KARAD,
DISTRICT: SATARA, STATE: MAHARASHTRA

PREPARED BY

. I .®
Equinox Environments (India) Pvt. Ltd.

EQUINOX ENVIRONMENTS (I) PVT. LTD.,
Environmental; Civil & Chemical Engineers, Consultants & Analysts, Kolhapur (MS)
QCI-NABET & I1SO 9001:2015 Accredited Organization
(Accreditation No.: NABET/EIA/24-27/RA 0379; Valid up to: 11.10.2027)
[...]
Considering the above facts as well as availability of raw material, management of JSL decided
to go for expansion.



4. SITE HISTORY

The industry is located in Survey Nos. 83, 84, 85, 86, 87, 88/1, 88/3, 90, 90/1, 92, 93, 94, 95,
96, 97, 99-108, 108/1, 108/2, 109-127, 202, 203, 205, 206, 208, 209, 210, 212, 213, 214, 217,
218, 219, 221, 222, 223, Village: Dhawarwadi & Marali, Tal.: Karad, Dist.: Satara,
Maharashtra State. JSL was registered vide Registration No.: U15421PN2006PLC021789
dated 05.01.2006. The copy of Certificate of Incorporation are enclosed at Annexure - II.

The land use of existing land under possession of JSL wherein presently the sugar factory is
established was a fallow land. This land was procured by JSL for establishment of sugar & co-
gen plant in year 2006. Sugar factory erection work was started in year 2008-2009 and co-gen
in year 2014. First Crushing of Sugar factory was done in year 2010-11. Co-gen commissioning
and trial taken in year 2014-2015 & plant was started in 2015-16. JSL had granted
Environmental Clearance (EC) in year 2017 for an Establishment of 45 KLPD Distillery from
MOoEFCC; New Delhi. In the year of 2021-22, JSL was done 1% expansion of sugar factory up
to 4800 TCD. Further JSL had planned to go for an Expansion of Molasses based Distillery
from 45 to 150 KLPD by using C / B Heavy Molasses / Cane Syrup for Ethanol Production
with 1.9 MW Electricity Generation & Expansion of Cane Crushing Capacity from 4800 to
7500 TCD and Cogeneration Plant from 14 to 24 MW. For the same, Gol, MoEFCC; New
Delhi granted Environmental Clearance (EC) vide EC Identification No.
EC22A022MH160592 dated 17.10.2022. Refer Appendix-B for EC Letters & Consent Copies
in Draft EIA Report.

Now the management of JSL have planned to go for an Expansion of Sugar Factory from 7,500
TCD to 13,500 TCD & Distillery Unit from 150 KLPD to 220 KLPD by using C/B heavy
Molasses/ Cane Juice/ Cane Syrup along with Power Generation from 1.9 MW to 3 MW in the
existing premises of Sugar Factory, Co-generation Plant & Distillery Unit.

5. THE PROMOTERS

The promoters of JSL are well experienced in the field of Sugar Factory and have made a
thorough study of entire project planning as well as implementation schedule. The names and
designations of the promoters are as under-

Table 3. List of Promoters

No. Name Designation
1 |Dr. Suresh Jaywantrao Bhosale Promoter
2 |Dr. Atul Suresh Bhosale Promoter
3 |Mr. Vinayak Suresh Bhosale Promoter




6. PROCESS DESCRIPTION

Figure 2. Integrated Manufacturing Process Operations

Sugar Factory

Weighment & Cane
Preparation

J

[ Juice Extraction &
Clarification

§ [Patash
+HRecovery/ Brick
)

y Manufacturing)

[ luice Sulphitation

|

)
[ Syrup Boiling ]

Condensate

1o Recycle
l Mol " Raw Spentwash T Aleohol i ki
——— Alcoh Alcoho
T Fermentation Distillation cohol |
[ Centrifuging I—‘—” Storage to Sale

l )

Storage of Sugar ]

6.1 The Products

The details of products that are being manufactured under the existing Sugar Factory, Co-gen
Plant & Distillery as well as those to be manufactured under expansion activities are
represented in the following table.

Table 4. Product & By-product for integrated Complex of Sugar, Co-gen & Distillery

. . Quantity (MT/D)
Industrial Unit Product & By-products Existine ) IEroniosed Total
624 780 1,404
Sugar (13%) (4800 TCD | (6000 TCD | (10,800 TCD
Crushi Crushi Crushi
Sugar Factory Sugarcane Crushing for Ethanol — rsne) o
(7,500 TCD to 2700 TCD - 2700 TCD
13,500 TCD) (Approved under B2 Cat.)
’ Molasses (4%) 192 240 432
Bagasse (30%) 2,250 1,800 4,050
Pressmud (4%) 300 240 540
Co-gen (24 MW) | Electricity 24 -- 24
RS/ ENA (C/B Heavy Molasses/ 45 70 115
Cane Juice/ Syrup)
Distillery ggi“}’llncg/sB ruH;aVy Molasses/| 5 70 220
(150 KLPD to 220 YIup
KLPD) CO, Gas 113 52 165
Fusel Oil 8 4 12
Elgctrlclty from  Incineration 19 11 3
Boiler




7. ENVIRONMENTAL ASPECTS

JSL has planned an effective ‘Environmental Management Plan’ under the expansion project.
Various aspects of the same are as follows: -

A. Water Use, Effluent Generation and its Treatment

a. Water Use

Requirement for fresh water on site will be met from Tarali River. Water lifting permission has
been taken from Irrigation Department; Govt. of Maharashtra. Same is attached at Appendix-
C in Draft EIA for reference. Details of water consumption for existing & after expansion of

Sugar Factory Distillery are presented in following tables.

Table 5. Water Consumption for Sugar Factory & Co-gen unit

Quantity (M>/Day)
No. Description Existing After Expansion
(7,500 TCD & 24 MW) (13,500 TCD & 24 MW)
1 | Domestic 13 21
2 | Industrial
a) | Process *2215 *4320
b) | Cooling Makeup *735 1100 (*380 + ©720)
¢) | Boiler Makeup *245 *680
d) | DM Plant *49 *102
e) | Lab & Washing *8 *20
f) | Ash quenching *2 *5
. *3254 6227 (*5507 + ©720)
Industrial Total (100% Recycle) (100% Recycle)
3 | Green Belt 54 (14 + *40) 150 (*22 + *128)
Grand Total | 3321 ({13+%3294+°14) | 6398 ("21+*5635+“720+°22)
Water 100 lit./ MT of cane 0 0

Note: # - Fresh water, * - Excess Cane Condensate, $- STP treated effluent, @ - ETP treated effluent

Table 6. Water Consumption for Molasses based Distillery (M3/Day)

No Mesarisiion Existing (150 KLPD) After Expansion (220 KLPD)
Crushing Non-Crushing Crushing Non-Crushing
1 | Domestic 5 5 7 7
2 | Industrial
Process *1191 *1191 *1746 *1746
Cooling Makeup 450 (*21+*429) | 450 (*21 +7429) | 775 (*54+*721) 775 (*54+7721)
Boiler Makeup 50 (¥27+723) 50 *155 155 (*100+*55)
DM Plant 10 10 *32 32
Lab & Washing 8 "8 *15 15
Ash Quenching 1 "1 *) "
Industrial Use 1710 1710 2725 2725
(*1212+*%456+742) | (*1212 +7498) (*1800+%925) | (*1800+*870++*55)
(98% Rec.) (71% Rec.) (100% Rec.) (68% Rec.)
Grand Total 1715 1715 2732 2732
(*1212+%456+°47) | (*1212 +#503) | (*1800+%7+%925) | (*1800+"877+*55)
Water 10 KL/KL 0.3 KL/KL 3.3 KL/KL 0 KL/ KL 3.9KL/KL

Note: # - Fresh Water, *- Excess Sugar Cane Condensate, #- Distillery CPU Treated Effluent




Table 7. Water Consumption for Cane Juice/ Syrup based Distillery (M3/Day)

No Description Existing After Expansion
1 | Domestic "5 "7

2 | Industrial

a) | Process

b) | Cooling Makeup *450 *775

c¢) | Boiler Makeup *50 *155

d) | DM Backwash *10 *32

e) | Lab & Washing *8 *15

f) | Ash Quenching *1 *2

Industrial Use | *519 (100% Rec.) | *979 (100% Rec.)
Grand Total (1+2) | 524 (*519+ 75) 986 (*979+7)
Norm: 10 KL/KL of Alcohol 0 KL/KL 0 KL/KL

Note: # - Fresh Water, #- Distillery CPU Treated Effluent

> Sugar Factory & Cogen Plant:

Under existing sugar factory & cogen, total 2317 CMD water is consumed. After Expansion of
Sugar factory 6398 CMD water will be consumed. Out of this 21 CMD is fresh water taken from
River, 5635 CMD is excess cane condensate, 720 CMD is treated water from ETP & 22 CMD is
treated water from STP.

> Distillery:

Total water requirement after expansion of distillery will be —

During Molasses based Operations: 2732 CMD. Out of this, 877 CMD will be Fresh water taken
from River, 1800 CMD will be treated effluent from Distillery CPU, 55 CMD will be excess cane
condensate. Total 100% recycle water will be used in distillery.

During Sugarcane Juice Operations: 986 CMD. Out of this, 979 CMD will be treated effluent
from Distillery CPU, 7 CMD will be Fresh water taken from River.

b. Effluent Treatment & Disposal
i. Domestic Effluent Treatment & Disposal

Total domestic effluent generated after expansion project would be 23 CMD and same will be
treated in existing Sewage Treatment Plant (STP).

ii. Industrial Effluent Treatment & Disposal

Sugar Factory & Cogen:

Total trade effluent generated after expansion of Sugar Factory will be 760 CMD. Same to be
treated in Effluent Treatment Plant (ETP) comprising of primary, secondary & tertiary unit
operations. Treated effluent from ETP will be reused in process & thereby, achieving Zero
Liquid Discharge (ZLD) under expansion.

Distillery:

Presently, raw spentwash from existing molasses based distillery @ 1200 CMD concentration
in MEE. Conc. Spentwash @ 240 CMD is incinerated in incineration boiler. Same treatment
shall be implemented for Cane Juice based distillery.

The treatment will be followed after expansion of distillery is presented below-



Molasses based Distillery Operations: Total raw spentwash to be generated @ 1760 M3/D,
would be concentrate in MEE and the conc. spentwash @ 352 M3/D (1.6 KL/KL of alcohol)
will be blended with bagasse/ coal & burnt in incineration boiler.

OR

Sugarcane Juice/ Sugarcane Syrup based Distillery Operations: Total raw spentwash to be
generated @ 880 M?3/D, would be concentrate in Multiple effect evaporator (MEE) and the
conc. spentwash @ 175 M3/D (0.8 KL/KL of alcohol) will be blended with bagasse/ coal and
burnt in incineration boiler.

Other Effluents viz. condensate, spent lees, cooling b/d, boiler b/d, lab & washing shall be
forwarded to Distillery CPU. Treated effluent shall be fully recycled to achieve Zero Liquid
Discharge (ZLD). Details of wastewater generation under existing and expansion operations of
Sugar Factory, Cogen & Distillery Unit are as follows-

Table No. 8 Effluent Generation for Sugar Factory & Co-gen (M?/Day)

No Description Existing | After Exp. Treatment
1 | Domestic 10 17 Treated in STP
2 | Industrial Treated in ETP having primary,
a. Process 266 432 secondary & tertiary treatment units &
b. Cooling Makeup 73 110 Recycle in Process to achieve ZLD.
c. Boiler Makeup 49 102
d. DM Plant 49 102
e. Lab & Washing 8 14
Industrial Use 445 760
59 56 Eff. Norm: 200 Lit. / MT Cane crushed
Table No. 9 Effluent Generation from Proposed Distillery (M*/Day)
e . Existing After Expansion
No| Description Molasses Cane Juice Molasses Cane Juice Treatment
1 | Domestic 4 4 6 6 Treated in STP
2 | Process Raw Sp.Wash : | Raw Sp.wash: | Raw Sp.wash: Raw Sp.wash: | Raw Spentwash-
(Fermentation 1200 600; 1760 880; conc. in MEE -
& Dilution) Conc. Sp.wash: Conc. Conc. Sp.wash: | Conc. Sp.wash: | burnt into
240 Sp.wash:120 352 175 incineration boiler.
MEE MEE MEE MEE Other  Effluents
Condensate:960 | Condensate: Condensate: Condensate: viz. Condensate,
Spent Lees: 206 480; 1408 705; lees, cooling b/d,
Spent Lees: 132| Spent Lees: 301 | Spent Lees: 195 | boiler b/d, lab&
Cooling B/D 45 45 78 78 washing effluent
Boiler B/D 10 10 32 32 will be treated in
DM backwash 10 10 32 32 CPU. ~  Treated
Lab & Wash 8 8 15 15 effluent from CPU
8 KL / KL of Conc. Sp Conc. Sp wash:| Conc. Sp wash: | Conc. Sp wash: shall be rtecycifd n
Alcohol wash: 240 120 352 175 oL oemer
Other Eff.:  (Other Effluent:| Other Eff.: Other Effluent: '
1239 685 1866 1057




Figure 3. Flow Chart of Upgradation in Existing Sugar Factory ETP

Inlet FP Filtrate
760 M?/Day Siltation Unit ‘L Plate Settler
(B2XBX4M) = (5.56X 3.6X3.6M)
Equ?[zitmn Anaerobic Tank
| | Iﬁxfﬂn)(tiM oL} ":l 0= (40X 1832 X 2.5)
0 & G Tank A3 ) Neutralization ., 3
(5.7X2X1.6M) 1 Tank e
___________________ 5l 2X2%x3M)
| RO Reject 50 50 Sec. Clarifier-|
: M3/Hr, M3/Hr. (5.76@X3IM)
i Intermediate Aeration Tank-| |
) Tank ~ (20X 10X 4.2 M)
'. [BXBX4.5M) '  Ras
B et s s s ok M
Two ]
h i
€— Stage |€SH '
RO | Sec. Clarifier-ll
P Collection | (7368X35M) | Aeration Tank-
B @ 11 (2 Nos.)
{ M TR (20X 135X 3.3
{ M) A
I | RAs
]
Excess Sludge RAS
Sludge to Filtrate to
L) Treated Water Tank Permeate Disposal ‘ 2 Equalization Tank
(32.63 X326 X6.75) for Reuse Mote:
No [Par Unit Inlet Outlet | P:Pump
1 pH & 5-6 68 RAS : Retumn Activated Sludge
Legenos? 2| Cob | me/l [2,000-2,500] <100 | L7 Filter Press
[ - Proposed units b b - PSF: Pressure Sand Filter
3 BOD | mg/l |1,000-1,500 <30 | ace: activated Carbon Filter
El - Existing Units 4 TDS mg/l {1,800 - 2,100| <2100 | DMF: Dual Media Filter

Figure 4. Flow Chart of Upgradation in Existing Distillery CPU

FP Filtrate
Inlet i Caustic Tank
1,866 CMD
Equalization Filter Feed | F RO Feed
Tank —»l:l—) Tank - Tank
(12X12X (12X12X%
(20X 16 X4 M) Neutralization 4.5M) - 45M)
Tank 110 MP/Hr. 110 M3 /Hr. '
[6.5% 3% 3.8 M)
ec, Permeate e \ ¢
im=:|-r|=|:,ii¢|= Clarifier Aeration Tank Collection 3-5;;&9 ey
L (3324 x4 M) Tank e /
‘45,“} (15X 15 X4 M)
RAS
b = o 2
: Reject
g |t ma e S ol To MEE <—]coliection
Sludge Filtrate to Tank
to Disposal Equalization Tank (10X 10X 4 M)
Mote:
P: Pump No | Parametrs | Unit Inlet Cutlet

= @ | |Treated Water 5 DMF: Dual Media Filter | 1 oH = 5.6 7.8
Tank 8 PSF: Pressure Sand Filter | 2 cop mg/l | 2.800-3,000 | <50
65 Mi/Hr.  Chlorination 13X13X45M Reuse EP: Filter Press 3 BOD me/l | 1,200-1,300 | <30
Tank RAS: Return Activated 4 105 mg/l | 1,500-2,000 | <100
(10X 10X 45 M) Sludge 5 T55 mg/l 300 - 400 <30




Figure 5. Flow Chart of Proposed Sugar Factory CPU

FP Filtrate

!

0 & G Tank
(4X15%2M) P P
Inlet | 5 ] Equalization Tank _)l |—.—) Clarifier
L S (15X12 X 4 M) [E@XIM)
chielnsihf :1:” L Flash Mixer T
EXTa% LM H (2X2X2 M) o
Ta Fp
RO Reject
A s 3
1 4 At Sec. :
i Treated _ "t=¥"=:'=t= Clarifier Aeration Tank |
i Water Tank e :an ) (27X 20K 4 M)
| 12X 12 X 4.5Mm) RAS
! &0 60 . g
| M3/Hr. M/ Hr i :
! P S A [ E L i
i Excess Sludge | RAS
: Two Srmats v
= Stage Rermeate Sludge T Filtrate to
\RO for Reuse to Disposal Mt Egualizaticn Tank
Mo | Parameters | Unit Inlet Outlet Mote:
1 pH = 55-55 7-8 RAS: Return Activated Sludge
T coD mg/fl |1000-1600] <50 PSF: Pressure Sand Filter
3 BOD mg/l | 500-800 <30 ACF: Activated Carbon Filter
4 155 mg/l | 250-300 <30 P: Pump
Figure 6. Flow Chart of Existing STP (15 KLD)
Inlet
14M/Day [ parsermen D&G Equalization | Pump Sed;::’:;i:::‘n B Anaerobic Contact
——>| Chamber |— Chamber —> Tank | s U’F:ambsr ——  Media Chamber
M3 M3 10 m? 3.798 M3
(2m) (2 %) (10m) e ( )
7
| Recirculation
: Line
ik
Disinfection Sedimentation Maoving Bed
Treated Water Tank
To Reuse <— 7M7) — Chamber Chamt e Chamber
(0.115 M) {2.006 M?) (4.452 M3)
No. | Parameter | Unit Inlet Outlet
1 |pH 6.0-85 6.0-85
2 |COD mg/flit 400-500 <50
3 |BOD mg/flit | 250-300 <20
4 |T55 me/lit | 150-250 <30
5 |0&G mg/flit 20-30 <10
Figure 7. Flow Chart of Proposed STP (10 KLD)
Inlet i ok
IMDay | par Screen 0&G Equalization | Pump Slmenla::lon Anaerobic Contact
——| Chamber |—>{ Chamber |—>3] Tank e ;:::bi:r" —— Maedia Chamber
El 3 8 M _ 3
{2 M3} (2 M3 [ ) (2,067 MY) (2.720 M)
A
1
: Recirculation
: Line
Disinfection Sedimentation Moving Bed
Treated Water Tank
To Reuse «— o e[s “:3}” " e chamber Chamber N Chamber
(0,053 MY (1.265 M) (2.524 M7}
No. F Unit Inlet Outlet
1 pH = 60-8.5 6.0-85
2 coD mg/lit 400- 500 <50
E] BOD mg/lit 250- 300 <20
4 TS5 me/lit 150 - 250 <30
5 O&kG mg/lit 20-30 <10




B. Air Emissions

Air Pollution can be defined as the presence in the outdoor atmosphere, of one or more air
contaminants (i.e. dust, fumes, gas, mist, odour, smoke/ vapour) in sufficient quantities, of such
characteristics and of such duration so as to threaten or to be injurious to human, plant or animal
life or to property, or which reasonably interferes with the comfortable enjoyment of life or
property. Details of sources of air pollution & control equipment’s are presented in Table 10.

Existing sugar factory have a 70 TPH boiler with stack height of 70 M & Wet Scrubber as APC
equipment. Under distillery, 21 TPH incineration boiler is installed having 70 M stack height
& ESP as APC equipment. Presently, 40 TPH boiler is under implementation on project site
instead of 70 TPH as approved under Cat. B2 project.

Under expansion, new 75 TPH boiler will be installed under Sugar Factory & Co-gen unit
having stack height of 75 M & ESP as APC equipment. Further, under distillery, new 30 TPH
incineration boiler will be installed. The Stack height of this boiler will be 80 M & ESP will be
installed as APC equipment.

D.G. Sets of 320 KVA, 250 KVA, 1010 KVA & 1250 KVA capacity is installed under
existing activity. Diesel is used as fuel.

Table 10. Details of Boiler and Stack in JSL

No Teasififon Sugar & Co-gen Distillery
Existing Proposed Existing Proposed
1 | Capacity 70 TPH | *40 TPH | 75 TPH 21 TPH 30 TPH
2 | Fuel Type Spentwash + Spentwash +
P Bagasse | Bagasse Bagasse B'fgasse/ Coal B'cl:gasse/ Coal
3 | Fuel Qty. T/D 840 480 900 200+ 151/86 | 275+208/118
4 | MOC RCC RCC RCC RCC RCC
5 | Shape Round Round Round Round Round
6 | Height, AGL (M) 70 M 75M 70 M 30 M
7 | Diameter (M) 4 4 3 3
8 | APC Equipment Wet Wet
Scrubber | Scrubber
with Ash | with Ash ESP ESP ESP
dredging | dredging
system system

Note:

i. Under Sugar & Cogen setup, 2 nos. of 70 TPH boilers are approved in the EC’s. Out of this, one 70 TPH
boiler is installed on site & 40 TPH boiler is under implementation on project site instead of approved 70
TPH boiler.

ii. Under distillery setup, 2 nos. of 21 TPH incineration boilers are approved in the EC’s. Out of this, one 21
TPH boiler is installed on site. While, the other 21 TPH boiler as approved under B2 Cat.is not installed.
However, under expansion, a 30 TPH new incineration boiler will be installed instead of 21 TPH boiler as
approved under B2 Cat.

C. Noise Pollution Aspect

1. Sources of Noise

o In the sugar factory and co-gen Plant; noise generating sources are the boiler house, turbine
rooms, cane crushing section and mill house, etc.

¢ In the distillery, very high noise generating sources would not exist. Expected noise levels
in the section would be about 70 dB (A) or so. Adequate noise abatement measures like
silencer & maintenance of pumps, motors, and compressors would be carried out and

10



enclosures would be provided to abate noise levels at source. Moreover, enclosures to the
machinery would be provided wherever possible.
e Fermentation section & distillation section would be the other minor noise generating
sources. The expected noise levels in these sections would be in range of 70 to 80 dB(A).
e Adequate green would be developed in phase wise manner in and around the industry. So
that it would further attenuate the noise levels.

2. Control Measures

Isolation, separation and insulation techniques to be followed, PPEs in the form of earmuffs,
earplugs etc. would be provided to workers. D.G. Sets are enclosed in a separate canopy to
reduce the noise levels.

D. Hazardous Wastes

Different types of hazardous wastes that are being generated from the existing & expansion
project and their disposal is presented in the following table.

Table 11. Details of Hazardous Waste

Quantity (KL/A) .
No. Category Existing After Exp. Disposal
1 | 5.1- Used or Spent Oil 0.5 1.0 Sale to authorized
recycler
E. Solid Wastes
Table 12. Solid Waste Generation & Disposal
Quantity (MT/M)
No. Unit Type Existing After Disposal
Exp.

1 Sugar ETP Sludge 13 23 Used as Manure
Factory & | Boiler Ash 750 2,010 | Used for brick making
Co-gen (Bagasse) . . :

Boiler Ash in existing premises &
2,070 3,030 Used as Manure
> | Distille (Spentwash + Coal)
Y [Yeast Sludge 960 1410 [
CPU Sludge 37 56

F. Odor Pollution

There are number of odour sources in existing sugar factory and distillery, which include
molasses handling and storage, fermentation and distillation, secondary effluent treatment, and
storage of effluents, stale cane, bad mill sanitation, bacterial growth in interconnecting pipes
& unattended drains. Measures adopted under existing unit for controlling same are proper
housekeeping, sludge management in biological ETP units, steaming of major pipe lines,
regular use of bleaching powder in the drains, efficient handling, prompt & proper disposal of
press mud. Under proposed project of distillery, spent wash shall be carried through closed
pipeline for spent wash storage and handling activity shall be entirely eliminated.

11



G. Compliance with the Norms

All the relevant acts, rules and guidelines with respect to effluent treatment and disposal, solid
& hazardous wastes handling and disposal as well as in respect of emission handling and
disposal, wherever applicable, as specified by the Maharashtra Pollution Control Board
(MPCB) or any other concerned authority are strictly followed in the existing set up. Same
practice shall be continued after proposed expansion.

H. Environmental Management Cell (EMC)

JSL is already having an EMC functioning under its sugar factory. Members of the EMC are